
APPENDIX A THROUGH G

Potable Reuse Exploratory Plan (PREP)
Title XVI Feasibility Study 

July 2022

DRAFT REPORT

Prepared for:



This Page Intentionally Blank 



 

 

 275 Battery Street, Suite 550 
San Francisco, California 94111 

415-243-2150 
 

 

 
DRAFT 

Potable Reuse Exploratory Plan (PREP) 
Title XVI Feasibility Study  

28 July 2022  

 

 

Prepared for 

Bay Area Water Supply and Conservation Agency 
California Water Service Company  

City of Redwood City 
City of San Mateo 

San Francisco Public Utilities Commission  
Silicon Valley Clean Water 

 
 

 
K/J Project No. 1668011*03  

 



 

 

This Page Intentionally Blank 



 

 PREP Title XVI Feasibility Study DRAFT | Acknowledgements 
[...]
effluent could be available for source water supply. It is recognized that continued water 
conservation, recycled water allocations and the demand for non-potable recycled water may 
compete with the availability of source water for the project. It is also recognized that influent flow 
from the wastewater conveyance system follows a diurnal curve that is typically at its minimum 
values during the early morning hours. Diurnal storage equalization and/or coordination with 
future tunnel operations would be required to maintain consistent flows for further purification. 
The availability of source water and need for storage will be further evaluated in future design 
phases. 

The average monthly effluent flows into SF Bay for 2013 to 2020 are shown in Figure 3-7. 



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-15 

Figure 3-7: SVCW Average Monthly Effluent Flows (2013 – 2020) 

 
Note: hourly dry-weather flows were not evaluated as part of this effort and should be further assessed in conjunction with 
equalization storage to estimate the minimum potential daily supply of available effluent. 

For the purpose of this Study, it is assumed that 8 mgd would be conveyed to an Advanced Water 
Purification Facility (AWPF) and the remaining flow would serve to dilute the reject water, or 
reverse osmosis (RO) concentrate, which is returned to the outfall. During the dry weather months 
there may only be 2.7 mgd available for dilution, however during the wet weather months there 
will be additional flow available for mixing, which may vary based on the amount of inflow and 
infiltration (I&I) during storm events.  

Assuming a 75 percent recovery rate for the AWPF that consists of low-pressure membrane 
filtration, via microfiltration (MF) or ultrafiltration (UF) as pretreatment prior to reverse osmosis 
(RO), the amount of purified water available for potable reuse would be about approximately 6 
mgd. Additional discussion of treatment requirements and AWPF processes are provided in 
Appendices B and C, respectively.  



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-16 

3.6.1.2 SVCW Wastewater Water Quality 
SVCW effluent consistently meets the requirements set forth in their discharge permit (Order No. 
R2-2018-0005; National Pollutant Discharge Elimination System (NPDES) permit No. CA 0038369) 
from the San Francisco Bay RWQCB (RWQCB 2013). SVCW could provide tertiary effluent, or Title 
22 water depending on the desired water quality to facilitate efficient operation of an AWPF. Table 
3-2 lists average water quality for some constituents of interest used to evaluate the potable reuse 
alternatives, based on available data at the time of this study. Future data collection efforts will be 
necessary to understand the water quality of the influent to the AWPF and estimate the anticipated 
water quality of the resulting purified water.  

3.6.2  City of San Mateo  

The San Mateo WWTP is jointly owned by the cities of San Mateo and Foster City/Estero Municipal 
Improvement District and operated by the City of San Mateo. The San Mateo WWTP serves more 
than 150,000 people and businesses in the City of San Mateo’s service area. The current treatment 
plant uses bacteria to remove organic material and toxins from the wastewater it treats. 
Wastewater arrives at the plant through a series of pipelines and pump stations, which then passes 
through a series of physical and biological processes. The resulting high-quality effluent is 
discharged to the deep-water channel of the SF Bay. 

As part of the City of San Mateo’s Clean Water Program, the City has pursued a project to upgrade 
the existing secondary treatment facilities. to replace aging infrastructure, meet current and future 
regulatory requirements, and ensure wet-weather capacity (San Mateo 2019). This program aligns 
with the City’s sustainability goals to explore water reuse, recover resources, and incorporate 
sustainable materials into future construction projects. The planned WWTP improvements include 
new Biological Nutrient Removal (BNR) Basins and a new Membrane Bioreactor (MBR) system, in 
addition to other supporting treatment processes. By effectively treating wastewater at an 
advanced biological treatment facility, the future plant will help keep SF Bay environmentally clean 
and safe. The planned WWTP will have a peak wet weather flow capacity of 78 mgd. A schematic of 
the proposed treatment approach is shown in Figure 3-8 and Figure 3-9 for average and peak wet 
weather flows, respectively. 



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-17 

 

Figure 3-8: San Mateo WWTP Proposed Treatment Process Schematic – Average Flow 

  
Source: San Mateo, 2019 



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-18 

Figure 3-9: San Mateo WWTP Proposed Process Schematic – Peak Wet Weather Flow 

 
 
 Source: San Mateo, 2019



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-19 

3.6.2.1 City of San Mateo Available Flow 
The San Mateo WWTP has a planned average annual flow of 16 mgd and a planned peak wet 
weather flow of 78 mgd. Currently, the facility treats an average annual flow of 10.6 mgd with an 
ADWF of approximately 9.6 mgd from 2018-2020 flow data and a maximum wet weather flow of 60 
mgd. 

The City does not currently have a recycled water program. Since San Mateo has a similar dry 
weather flow to SVCW, it is assumed that the new MBR facility could provide 8 mgd tertiary 
effluent, with the potential to contribute an additional 6 mgd of purified water for a regional 
potable reuse project with 75 percent water recovery through the AWPF. This study assumes that 
any available effluent from San Mateo that is not used for the AWPF will be used to dilute the RO 
concentrate if the AWPF is located at San Mateo; however, no additional effluent from San Mateo w 
be used to dilute the RO concentrate if the AWPF is located at SVCW. Should additional dilution be 
needed to meet future SF Bay discharge requirements, the conveyance of additional flows from the 
San Mateo WWTP to the AWPF could be considered. 

3.6.2.2 San Mateo WWTP’s Water Quality 
The City of San Mateo’s WWTP’s effluent consistently meets the requirements set forth in their 
discharge permit (Order No. R2-2012-0006; NPDES No. CA 0037541) from the RWQCB (RWQCB 
2013). The City has embarked on a project to upgrade the existing secondary treatment facilities to 
replace aging infrastructure, meet current and future regulatory requirements, and ensure wet-
weather capacity and is currently in the design phase, which includes BNR and MBR facilities. Thus, 
there are no reported water quality data for the future facility. Table 3-2 lists anticipated water 
quality for some constituents of interest used to evaluate potable reuse alternatives. 



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-20 

3.6.3 Summary of Source Water Options 

Table 3-2 summarizes the available flows and assumed water quality for the SVCW source water, 
the San Mateo WWTP source water, and source water from both facilities combined. 

Table 3-2: Summary of Source Water Options  

Parameter Units 

 
SVCW 

Tertiary 
Effluent1 

San Mateo 
Anticipated 

Tertiary 
Effluent2 

SVCW 
+ San Mateo 
Combined 

Tertiary Effluent 
Tertiary Flow to AWPF mgd 8 8 16 
Est. Purified Flow  mgd 6 6 12 
TDS3, 4 mg/L 1,000 1,900 1,450 
TSS4 mg/L 3.6 9.8 6.7 
Turbidity NTU 3.0 0.25 1.61 
CBOD/BOD5 mg/L 4 (CBOD) 5 (BOD) N/A 
Total Ammonia (as N) mg/L 48.0 1 24.5 
Total Nitrogen mg/L 49.4 6.0 27.7 
Total Phosphorus mg/L 4.7 1.0 2.8 

1 SVCW Commonly analyzed parameters from 2012-2021 provided to the RWQCB by City to fulfill NPDES general 
reporting requirements. 
2 Water quality data for San Mateo is from PREP Phase 2 study (as of September 2019). 
3 TDS data for SVCW is from PREP Phase 2 study (as of September 2019). 
4 TDS and TSS for combined tertiary effluent is shown as an average but is likely to vary based on blending timing and 
water chemistry. 
5 CBOD = carbonaceous biochemical oxygen demand; BOD = biochemical oxygen demand 
 

3.7 Existing Water Reuse  
Description of the current water reuse taking place. Include a list of reclaimed water uses, types and 
amount of reuse, and a map of existing pipelines and use sites.  

3.7.1 Current Uses 

The SVCW currently produces tertiary-treated disinfected recycled water that meets the standards 
specified in Title 22 of the CCR for unrestricted non-potable use. Once the upgrades at the San 
Mateo WWTP are completed, the facility will produce recycled water.  

Recycled water from SVCW has been utilized by Redwood City’s Recycled Water Program, which 
was first introduced to the community in 2000, with a small trial in Redwood Shores. The program 
later expanded along the eastern edge of Hwy 101 from Redwood Shores to the Greater Bayfront 
Area, as shown in Figure 3-10. Redwood City owns and operates two 2-MG storage tanks, a 1-MG 
chlorine contact tank and a distribution pump station at the SVCW facility, and 17 miles of 
distribution pipelines to serve non-potable reuse customers. 



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-21 

Over the last five years, Redwood City’s recycled water demand increased from 647 AFY in 2016 to 
856 AFY in 2020. During this period, recycled water demand as a percentage of total water demand 
increased from 7.3 percent to 8.0 percent. Almost all recycled water is currently used for landscape 
irrigation with some indoor uses for toilet and urinal flushing, and a small portion dedicated to 
industrial, and construction uses. (EKI, 2021) 

Figure 3-10: Redwood City Recycled Water Service Area and Distribution System 

 
Source: City of Redwood City 2020 UWMP (EKI, 2021) 

Cal Water’s Bayshore District nor EMID have plans to reuse the tertiary effluent that will be 
produced at the San Mateo WWTP once the upgrade is completed in 2025.  



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-22 

3.8 Water Reclamation and Reuse Technology 
Summary of water reclamation and reuse technology currently in use, and opportunities for 
development of improved technologies.  

The current tertiary treatment process at SVCW is illustrated in Figure 3-6 and a schematic of the 
proposed treatment approach at the San Mateo WWTP is shown in Figure 3-8 and Figure 3-9, for 
average and peak wet weather flows, respectively. 

Implementation of a potable reuse project would require advanced treatment processes to 
achieve the necessary levels of public health required for potable reuse via ResWA, RWA and 
TWA. Table 3-3 summarizes treatment processes considered for potable reuse. The AWPF 
treatment processes assumed for implementation of each type of potable reuse to meet the 
regulatory requirements discussed in Appendix B is detailed in the following sections.  

Table 3-3: Summary of Relevant Treatment Technologies  

Treatment Process Description 
Tertiary Filtration A wastewater post-treatment process that provides filtration to 

remove the majority of the remaining suspended solids and other 
pollutants using sand or media filtration.  
 

Microfiltration (MF) 
or Ultrafiltration 
(UF) 

A membrane-based, low-pressure-driven separation process that 
provides a barrier to the passage of solids and microorganisms. MF 
and/or UF does not remove salts (i.e., Total Dissolved Solids [TDS]) 
or other dissolved constituents like ammonia. For potable reuse 
applications, the primary goal of MF/UF is to provide pre-treatment 
for the reverse osmosis (RO) membranes, and to remove suspended 
particulate matter and larger microorganisms. 
 

Membrane 
Bioreactors (MBR) 

An MBR combines a bioreactor and microfiltration into one-unit 
process. The microfiltration membrane (cassette) is submerged in 
the bioreactor and water flows through the membrane either by 
vacuum or by gravity.  
 

Reverse Osmosis 
(RO) 

A membrane-based, high-pressure-driven separation process that 
provides a barrier to the passage of particles, colloids, organics, 
bacteria and pathogens, and the vast majority of dissolved salts. RO 
produces a very low-TDS product stream and a high-TDS 
concentrate stream. Initially, RO was considered completely 
effective at removing all pathogens and chemicals; however, with 
improving analytical methods, select trace organic compounds have 
been detected in the RO permeate. This gave rise to the required 
advanced oxidation process following RO (discussed below). 
 



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-23 

Treatment Process Description 
Chlorine-based 
Disinfection 

The most common disinfection technology in wastewater treatment 
and reuse. Chlorine inactivates a diverse group of pathogens, 
including viruses, and residual chlorine prevents pathogen re-
growth during storage and distribution. Free chlorine disinfection 
can be implemented to achieve virus and Giardia credits at multiple 
places in a potable reuse treatment train. Currently, California water 
recycling regulations do not differentiate between free and 
combined chlorine disinfection. 
 

Ultraviolet (UV) 
Disinfection 

Treatment by applying a broad spectrum of radiation with intense 
peaks at certain wavelengths. UV light penetrates an organism’s cell 
walls and disrupts the cell’s genetic material, making reproduction 
impossible. With the proper dosage, UV irradiation has proven to be 
an effective disinfectant for bacteria, protozoa, and virus in water, 
while not contributing to the formation of disinfection byproducts 
(DBPs). 
 

UV-based Advanced 
Oxidation Process 
(AOP) 

Treatment by applying light in the presence of an auxiliary oxidant 
that has been added to the wastewater, such as hydrogen peroxide, 
ozone, or chlorine. Photo-excited oxidants quickly degrade to form 
highly-reactive free radicals, which are strong oxidants capable of 
degrading most natural and synthetic organic compounds present in 
wastewater. The design of a UV-AOP typically requires UV doses in 
great excess of those needed for disinfection alone. 
 

Ozone To generate ozone (O3), energy is added to oxygen (O2), splitting the 
molecules into individual atoms which then collide with oxygen 
forming ozone. Ozone is then bubbled into water where it oxidizes 
compounds directly or forms hydrogen peroxyl (HO2) and hydroxyl 
(OH) radicals, which oxidize certain contaminants. 
 

Biological activated 
carbon (BAC) 

A biologically enhanced granular activated carbon (GAC) process 
that removes dissolved organics through adsorption by the activated 
carbon and biodegradation by bacteria attached on the activated 
carbon. Biologically activated carbon (BAC) has not been used in a 
full-scale potable reuse project in California to date but is currently 
being pursued for the City of San Diego’s ResWA project. BAC 
filtration is often used after ozonation. 
 

Breakpoint Point 
Chlorination 

Breakpoint chlorination is a method to remove ammonia by adding 
high concentrations of chlorine to oxidize ammonia to nitrogen gas. 
A theoretical weight ratio of 7.6:1 chlorine to ammonia nitrogen is 
needed to convert ammonia nitrogen to ammonia gas. Greater ratios 
may be required in practice.  

 



 

 PREP Title XVI Feasibility Study DRAFT | Page 3-24 

This Page Intentionally Blank 

 



 

 PREP Title XVI Feasibility Study DRAFT | Page 4-1 

Section 4: Description of Alternatives  
Description of other water supply alternatives considered to accomplish the objectives to be addressed 
by the Proposed Title XVI Project. Include benefits to be gained by each alternative, total project cost, 
life cycle cost, and corresponding cost of the project water produced expressed in dollars per million 
gallons (MG), and/or dollars per acre-foot. An appraisal level cost estimate, or better, is acceptable for 
these alternatives. 

This section describes the potable reuse alternatives evaluated to determine the selection of the 
Proposed Title XVI Project that could be implemented by the PREP Parties.  

• Alternative 1: 6-mgd ResWA in Crystal Springs Reservoir 